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Rotteraam Meavy Equipment

REAUTOR PRESSURE VESSELS FABRICATED BY RDM
FOR WESTINGHOUSE
HDM

ORDER NO, | ASME CODE | OWNER SITE

30678 ITI , W=68 Virginia Electric Power Co. | Surry 1
30679 I1I,W=68 Virginia Electric Power Co., | Surry 2
30616 I111,1968 Tennessee Valley Authority Sequoyah 1
30624 ITI,1968 Tennessee Valley Authority Sequoyah 2
10661 I11,W=63 Virginia Electric Power Co. North Anna 1
30662 [TI,W=68 Virginia Zlectric Power Co, North Anna 2
30663 [T, W68 Stabens Vattenfallswerk Ringhals 2
JO664L [IT,We71 Duke Power Co, McGuire 2
107473 I1IT,W=71 Duke Power Co, Catawba 1
JOTH9 [11,W=71 Tennessee Valley Authority Watts Bar
LRGN (et

30750 [1T,W=- Tennessee Valley Authority Watts Bar 2
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ARCHIVE MATERIAL which might be used for veritfication purposes

fhere 1s only ovne plece of restmaterial available

(a UTwcalibration block cut from the weld procedure qualifica-
tion test, length of weld approx. 150 mm)

welded with wire SiMo, 4% mm @, manufacturer Bohler, Heat No,
0227 and flux LW320, manufacturer Linde, Lot No, 14,

)

see@ Attachment B31.1/2.




JMMARY OF WELD MATERIALS AND TEST

Page 1| - §
P — o bt e e e L b L e ——
WELDING MATERIALS NUMBER AND DATES OF TESTS RE FER SEE
B By T L 101 T o e e L tz” ATTACHED ATTACHM,
WIRE/ELECTRODE FLUX WIRE/FLUX OR ELECTRODE IN-PROCESS TESTS 2 RON-CONFORM.
WELD DEPOSIT TEST PLATES < § RL PORT
s il = esee - al v e =
VENDOR TYPE HEAT /LT NOX V‘END;':% TYPE LOT NO. NO.OF TEST]| DATES | ACCEPT. NO. OF DATE (S} E =
CRITER.{ TEST v
- ~—— —— e el e e e i ) e ————— ————— - Y —— - i~
Soudo-~ KGOHEF LI BO1.1/2
metal Lﬁk‘lﬁ‘a‘ S ELTE PR N S S— Y . lg 321691 A
! 5835, 3900 N o 1 k311691 A BO2.1/2
6236. 406 3 F 5 ) 050169 | A 803.1/2
6236.4450 1 081569 | A,B 1 120370 E05.1/2 gg?:l“
SETENERETS: SRS B8l it} ScA i O FINSRSESESY] SENGES ECIESS Y, BISNEt SN .o = B
©497.4647 r 1 (372469 | B BOS.1/2
— e e e e b e il e .
| 6497.4675 ) . - ) N, N ‘Jf.'l_’!ti'_‘ L DWW R T - e L] o iBO6.1/2
.  jesorams § | SR [ S 6O i S N 61 VUSRS - uviei
6737.54%8 l i U‘JZ 370! AL ]
e e ———— “_"-—‘h—“—-* o — ‘——{ 509.1 2
N - - aE1570
7011.6143 2 093074} A,B.C B10.1//4
735%.6708 1 102970{ a,B,C Bil.1/2
2
7565. 71586 2 At B12.1//4
= rih!
7703.7265 | 2 og2874] B+C B13.1//4
|
Molyth,
ﬂm 1 11520 B B14.1/2
| 1 011570} B B15.1/2
- 8928 1 0115701 B B16.1/2
. 2004 1 0115720 B 317.1/2T
LI 2092 1 011570] B B18.1/2

Acceptance Criteria : A E-Spec 676413 yev. | ; ASME 11II 1968.
B E-Spec 676413 rev. 1| ; ASME II1 1968 including Winter 1968.
€ E-Spec 676413 rev. 2 ; ASME 1II 1971 including Winter 1971. E
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SUMMARY OF WELD MATERIALS AND TEST

Page 2 - 5
WELDING MATERIALS NUMBER AND DATES OF TESTS REFER lsu
. - £ ATTACHED ATTACHM.
W1RE/ELECTRODE FLUX WIRE/FLUX OF ELECTRODE IN-PROCESS TESTS 3 NON-CONFORM .
WELD DEPOSIT TEST PLATES 3 E § rerort
o S et e e Y o e e - g —— 41-———v-— ———— g —— o r-' Z_‘
VENDOR TYPE HEAT/LOT NO vcuqu TYPE | LOT NO N0 .OF TEST| DATES | ROCEPT.] NO. OF | DATE(S) &
CRITER.] TEST v
Arce SLE8) ' % 5 2SR 1 _— -
Chem. _ {MnMo 801  Yriquide]saFsy | 01180 1 )B2569 | B B19.1/3
801 01211 e—F Ppe2772 |8 B19.2/3
WEE.® 1725 01211 ) 52670 | a.8 B20.1/3
R N o N 102970 ) 5 B20.273
L e 2 B L D I NN 5N S NSRS . N
ixg(:ﬁ e R R R e T . TR [ M e T S Y , &
S 7 2275 52770 | A, 102870
Chew, .1 | 9215 S SN -2 SN GRES SSNENE L LB SRS B L B .- 1210 O
_ee 2 $ ] ewenl ER NSCECR 1T U - i N e BRSSP 2.1
4292 01211 P 1 52670 | R B23.1/3
Smit- jomit 30 oy
wels Nolo 25006 01135 A DR i B24.1/3
— 25006 01985 A E06.1/2 B24.2/3
N 25017 01135 A e-1r3 B25.1/4
c 25017 ' 01170 8 i B25.2/4
25017 [ 01197 1 172469 | A,B B25.3/4
s , 13869 " Y76
J = 25295 01103 < 104722 | A 1 E02,1/2/3 0031
L 25295 . 0§ . ) 01135 1 ps19es i a B26.2/6
25295 01170 | I 120169 | A8 B26.3/6
- 25295 01197 A E06.1/2 B26.4/6
- 25295 02275 1 52671 | A B26.5/6
101669 N
- 25531 01211 2 82522 | AB 1 06,1 2)
Arco S4Mo 02 B23.2/3
Chem. imomo | L A 02275 1 02970 3 031771 c05,1/72/3
Acceptance Criteria : A E-Spec 676413 rev. 1 ; ASME I1T 1968. = 04277 xx 112570 1) DO1.1//4
B E-Spec 676413 rev. 1 ; ASME I11 1968 including Winter 1968. 082572 022571 2) D041
C E-Spec 676413 rev. 2 ; ASME II1I 1971 including Winter 1971, T 042171
. 011772

012372



SUMMARY OF WELD MATERIALS AND TEST

Page 3 - 5
e P e Y -1!-" P - —
WELDING MATERIALS NUMBER AND DATES OF TESTS REFER SEE
oy o & ATTACHED ATTACHM.
WIRE ELECTRODE FLUX WIRE/FLUX OR ELECTRODE IN-PROCESS TESTS 5  f NON-CONFORM.
WFLD DEPOSIT TEST PLATES A E I reporr
. amma ————————— el — E 5
VENDOE TYPE HEAT/LOT NOj VENDOR TYFE | LOT NO. MO OF TEST| DATES | ACCEPT.] NOG. OF | DATE(S) E -
CRITER.{ TEST w
-_— —
Arco SdiMo Aly EC6.1/2 B28.1/3
Chem. MiMo 721858 Liguide|{Saegg | 01135 = | A
721858 G1197 1 182569 | A,B B28.2/3
SINTMDY jorise="1" ! ET?TB”IT = B29.1/2
Hoesch | MaMaBi | 95073 fheim LWiz0 § P 3G i ! | DR, SPTEERE WESTRANN JEE  SEE T E
B IRK D B30.1/
. L) e O e 49 L e | SRR e s s ,,_.,_____.__,mg..lzinm
- e T e it e S S — - s
Bohler _.[Bﬁ;_‘ﬁ,L.,Q;’:’._*,_‘__--_-.ua‘k_-ﬂ w20 foaa 8 2 byen e | L R RS
Phonix U B816 28 1 11771 {8 B32.1/2
BShler | 20459 26 1 191571 | B B33.172
i 27622 26 1 191571 | B Bi4.1/2
27622 28 i p11771 | B B35.1,2
T 30371 519 o2
Phinix U 71612¢ 26 2 ] FL E 081271 i 07,1 13
716126 | 26 i 111771 | B B17.1/2
— 4 - —l e ————— e —— -4 - — — e S— Ld_-, el il —————— e t— e
SR
_— 5
Acceptance Criteria : A E-Spec 676413 rev. | ; ASME III 1968. . 09‘0“3 1) DO6.1/2
B E-Spec 676413 rev. | ; ASME 1il 1968 including Winter 1968. - 2) D07.1//4
<

E-Spec 676413 rev. 2 ; ASME III 1971 including Winter 1971.
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AUMMARY OF WELD MATERIALS AND TEST

Page 4 - 5
e — SR
WELDING MATERIALS NIMBER AND DATES OF TESTS REFER SEE
e ey e i o e [T e S MR L N s N S PR t ATTACHED ATTACHM.
WIRE JELECTRODE Frux WIRF/FLUX OR ELECTRODE IN-PRIWESS TESTS - NOK-CONFORM .
WELD DEPOSIT TEST PLATES at‘i REPORT
o NASSEPEe. S B B R . E 5
VENDOR TYED HERT /LOT Mg VENDOR TYPE LOT NG NO.OF TEST] DATES | ACCEPT.| NO. OF DATE (5) 2 a
CRITER.{ TEST v
i 150167
B&W EB01S-G, H18-021736 2 J;"*asn 3 B 38.1/2
- 8i8-022108 § e e 03167 B B 39.1
218-022776 4 ! A _podeT | B g ook Lo o8 g B NS B 40.1
S e I b e S o, TE=a N o G - oy El ) £
.} it ews-o23006 § 3} & | ENGF . e 1 DL ) ___} EOIV//S B 41.1
SIPAEAEINN [, 818-024509 N T 151068 | B E03.1//5 B 42.1
- 818-024510 i 51068 | B EC3.1//5 B 43.1
818-024790 . 1 motes | B = = | E03.1//5 B 44.1
818-024965 - 1 80266 | B E03.1/7/5 B 45.1
818-025134 ! 91168 | B E03.1//5 B 46.1
818-025185 1 100768 | B EO03.1//5 B 47.1
—_———————— T SO A SIS S — e e e 4 L SN § —— W essiiinas =23
818-025180 L i LI L LU E03.1//5 B 48.1
818-025371 B % v howses| B E03.1//5 B 49.1
B$18-02% 391 l 1 p2o568{ B EO3.1//5 B 50.1
- —— - — ¢
818-025392 l 1 i11168 | B E03.1//5 B S1.1
818-025561 l 1 10969 | B E03.1//5 B 52.1
818-025562 1 1112681 B E03.1//5 B 53.1
B18-025611 1 12369 | B E03.1//5 B 54.1
—— - —_— —— — - ————— 5 ———— i i o
810-025612 5 RJRT B » 55.1//5
818-025655 1 32169 | B E03.1//5 B 56.1
\cceptance Criteria : A E-Spec. 676413 rev. 1 ; ASME II1 1968, = 040671,020573,071873,101673
B E-Spec. 676413 rev. 1 ; ASME II1 1968 including Winter 1968.
C E-Spec. 676413 yev. 2 ; ASME ILi 1971 including Winter 1971. i
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. ASV Zware Apparatenbouw b.v

Rotlerdam Meavy Egquipmant AOl1,1

Al EI’LAN‘H_\_R‘I.:! "A" E-Spec. 676411 rev. | ; ASME 11I, 1968
“8" E-Spec. 676417 rev. 1 ; ASME III, W-68

mpeal

Welding materials, for use in Class A vessels shall be tested.

'ests shall be conducted for each Lot of covered electrodes, and for each
combination of Heat of bare electrodes and Batch of flux mix to be used for

vessel welding,

Preheat, (nterpass and PWHT temperatures shal. conform to the applicable
WPS .
e PWHT holding time shall be at least 80% of the maximum time to be

applied to the weld metal in the vessel.

me all-weld-metal tensile test shall be made.
Me tests shall meet the minimum specified tersile strength of the vessel

material to be wellded.

tech Charpy ilmpact tests shall be made froc the weld materials test.,
The minimum requirement for weld impact test snall be the energy value
assigned the hase aterial.

SMA Electrodes nemical : see below

- mechanical :see below

Wire Flux . emical none

mechanical :see below

o

hemical A - 316
1 z 8015~ G E 9018 - G
L e —
ke ! 14 max. . ® 8 *
| ™Mn 40 o 1.10 1.00 min 1.00 min
v mia X ! I
5 030 max ! ‘i " !
. | P * : * g
i A0 max .80 mxn’ B0 rrun. l
Ni A0 to 1.10 .50 min 50 min l
P * 3
Cx A5 max .30 min ,30 min
. : x e %
Mo | L35 max 20 "un’ ! 20 min‘ ;
| 05 max A0 min 3 10 min |
L i SR S BRSSO R . J

x Need have the minimum of only one of the ® marked elements.






RSV Zware Apparatenbouw b.v.

Rotlerdam Heavy Equioment AO2,1

ACCEPTANCE CRITERIA "c* E«Spec. 676413 rev, 2 ; ASME III, W~ 71

General

Welding materials, for use in Class A vessels shall be tested.

Tests shall be conducted for each Lot of covered electrodes, and for each
combination of Heat of bare electrodes and Batch of flux mix to be used

for vessel welding.

Preheat, interpass and PWHT temperatures shall conform to the applicable
WPS .
The PWHT holding time shall be at least 80% of the maximum time to be

applied to the weld metal in the vegsel.

One all-weld-metal tensile test shall be made.
The tests shall meet the minimum specified tensile strength of the vessel

material to be welded.

V=Notch Charpy impact tests shall be made from the weld materials test.
The minimum requirement fur weld impact test shall be the energy value

assi med the base material.

SMA Electrodes chemical : see below

- mechanical :see below
Wire/Flux - chemical none
- mechanical:see below
Chemical : SA - 316
F 2018~-G
- .
Mn 1,00 min
P
! 8 . .
81 80 nun*
Ni 50 mxn,
CE 0 min
i *
Mo 20 min*
v 10 min

% need have the minimum of only one of the % marked elements.




m RSV Zware Apparatenbouw b.v.
Rotterdam Meavy Equipmaent

ACCEPTANCE CRITERIA "C" Continued

Mechanical : - Tensile 2
Min. Tensile Strength 80 KSI (56.2 kg /am )

- lmpacts 2
Min. 30 ft-1lb ( 5.2 kgm/cm.,) Avg 3 spec.
Min. 25 ft-1b ( 4.3 kgm/cm ) 1 indiv. spec.

The lateral expension in inches and the percent
ductile~fracture area for each specizen shall be

reported for information.

Core Region Weld Metal

Fully Charpy V-Notch curves (upper and lower plateaus included)

shall be furnished.

The Supplier shall establish the Charpy V-Notch Transition Temperature
based on the Charp: V-Notch curves and the General requirements above.
The Supplier shall "aim for" obtaining a Charvy V-Notch Transition
Temperature of less than 10 (-12.2°C) with a gquarantee of JOOF

14.40C) or less.

Drop Weight test data shaill be furnished.

The Supplier shall establish the Nil Ductility Transition Temperature
based on the drop weight data,

The Supplier shall "aim for" obtaining a Nil Ductility Transition
Temperature of less than 103?(-12.2°C) with a quarantee of 40%

[4.40C) or less.

AO2,2
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Firme ! . ..

Concerne :
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BO. &

Bruzelles, l¢ 1O décembre 1968,

CERTIFICAT DE QUALITE

o ——————

Le éhd du Lobor;\olr),
), DELYAUX

Repére 1YPE oL N+ fabrication
1 . | COMETE JAUNE 66 ELH B X L. g Erm— 1 <. - & I 20 - S
2 o " B 40« o e—— R A
3 & i o SUCIES. | b\ P e
4 B i 4 et 15 et SOOI
5
Anslyse du métal dépose :
r_a‘unonl -
dose | € olo| Mn o/o| Si o/o| Cr olo| N ©fo| Mo olo o/o
Repbre
t B S I et ] S e o oo 2oy 2 o R S—
B et S 3 L e e 'Y T gt T} oo o 3 s -2 S WS
T 0,050 | 1,3l 0,24 s BTN AR T L, SRS O - 0N | ISR SRS
Ly — —9.955"1“%‘."5 Ayt —Prkd— bk 9 -
t\fuch mécanigues :
Essal de Traction | Résilisnce
Charge Rupt Lim elast. Allongemt 1l ., | Type : Charpy V
Repére kg 'mm? kg/mm? 5d0/o | kgm/em?
e &) - 70 S2 = 62 20- 25 -20 . DB
i SN
, SERVICE TECHNIQUE, / v
(10 Ko [\
;.5 N /

Le Directeur,
H DESGUIN
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oguireds, ¢ 13:f'2l56:| 8 | 39| 20

ﬁJ/ |13 33lg 5 172,6 | 220 |;,- #lae | -~
i S B ¢ ot L el AT i
" ' o9 -2 |, l‘ ’I [.Lm;), I f“a

Leboratery RDI., A= <A ¢




WW_SA tutrel L {: it L 3d 10-4=1669
24, Bd Maurice Herbette L.%208C Q.Vid
ERUXELLES 7?7 Bruxelles, le 13 mars 1969,

CERTIFICAT DE QUALITE

Weet'9 VA 05922 - 2,000 el.
A 5= YA UJURAD - 2,840 el,

Concerne . Cde ! . - . e et o Y
Firme : . R.O.M. el " A el fore o W S L R e e
Repére TYPE ®-L Ne* fabrication
1 COMETE JAUNE 66 ELH 3.25300.. e 23D ORI .
il e ol 5 R . o Al o
- L ¢ e e oy O e e R o i .
4 - R o
8 - n LA L,

Analyse du matal déposé :

huv;;:n
dose | C olo Mn 9o | Si ©0| Cr ©0| Ni ©/0 | Mo ©lo 0/o
Rephie

L. {0,065 1,32 0,36 G S ST VTN

=y ! bk wrrermlenie
Ess  mécaniques :
Essal de Traction Resiliance
Reod Cherge Rupt Lim élast, Allongem! Type : Charpy V
hpete kg/mm? kg/'mm? 5d o/o kgm/em?
L
1 S -.70 +. 02 M. .a 25 ... SN 7 TP —").

ﬁl

!

L l
SERVICE TECHNIQUE,

oo b LN
Le Ch%( du Lobor.!o:r\m v Le oﬂ,ﬁr

). QELVAUX M. DESGUIN



(B

ROT i ERDALISCH: DaCDeliUn |

'
. n/ W \3\4. l

el PV Bou.i

Lot/honat/
Type
Supplier
Dimension
Lot/hect /batch n®

batch n?;

62 %6 =2 450

Quality and tletallurpical Department Oider n® : 20 €23
| TEST REPORT OF WELDING MA TL.;:!\.L‘?A.-.(.:t'.’(:i—';;".';! !',:i e B
I Dcrcn tion of test m \I"rml _ Lok, a® s MLy E -
Type Komeel r en) G BIH | Stamp n® 5547
Supplicr Soudarie * 2] Ordered by: 1”
Dimension « .4 A Witivosiad by <. 2 14 g

Mr.lrrenoue

- . — o S O ——

Date test resulls required:

P

AR S A

Chemical com osition
. - - ' : e
C b | Si P S cr i Mo
Required:
—— . IR S S— - U S s e P
v(\ a e ,: 4, ﬁ :’H“’
Sy - 2 —— —~ - = = !zg-_-,:e-—- = M TR RS S RO S—
. R W INS | NI S T
'
Mechanical tests (ace. to dec. n® LP 754-00 rev. 1)
Tuv no {e
il Dml A_ _\ 7'-‘7-“ '(1 II T I -V 4 7—,.<'7|>-r—_‘ el R e e
: _gm\-' el gth ’qcn‘T h _[ !”(: 'ud 't,‘ - Tourp ~ Remarks
: e
SR N s ol e | % | % |
Required:| x |77,2 | 56,2 ] 18 g | 220
S i RN S o B Al 5 Al il 5 S LAY LA e——— p—
1 2B 12-,2 163,51 26,01 11,1 el PR s el
Pt o - fem
lmp. ct {est
' i (2 craoe | Shear |Lateral “1“"—“’“ e G
no it CroY lecergy . ":.M.h £ cp ZI . _P,_,r_‘,s_ L .
¢ W NS o
k()ny/(l--? bg "uv.?‘ 0/0 °C ]
Poguired: 9 F* Z,
1 1]0?’,\/ il ol I D e o
I CF f-% o0 1 % "r. Lathouvers
! 2 x 1..’1"'“
1 %3 sarchis®.,
, _ taboratory R.D.M., Aipust 1540, 1050,
Heat treatment of test specimoens
s g ) €401




COUDONETAL s &

¢ “ Bd N-h;v ice Herbelle

vetr.t £l 1l

20 juin 1969

BSUXELLES 7 Bruxelles, le
DT L B vy S /‘
i o oy A .
: )
CERTIFIC AT DE OUA}_"E
Tacerne . Cde
Firme
;" Repere 1Y P& o-L { N* fabrication
1 COMETE JALRL <. ELM 4=450 i 6236.4450 . .
2 i
4 o ‘ B e
5 N PR R R | S b=
ar \-_yis__du metal gfpmé 3
r—El.l'.l‘. B . - “'l“--— = i P :
_ doye ¢ olo| ¥ o si 9o (r ©o . Olo My, Oio 2/o
Rapoce B ' - ) i
I 0,045 ko SR BN L3 100,28
+ ‘. -
! { ‘ ~ -
| l L e
s il i
iig_mecaniques :
Fssal de Traciion . Resilience
Chnrgc Rupl | o oglate | Al;(;-.‘q:m} '“} : r T,;.-_ Charpy ¥
{Rweul kg /mm? f «q mm? i 10,0 f.‘ CI kgmicm?
= e i S it S ST | et
{ | oy - 70 . e | SR U o'} Ir =N ) 4
i \
‘ I
| |
SERVICE TECHNIQUE, / .
et £

R

Le Chel du | ab:ratsire,
) OrLvauXx

‘-"

A\

""‘

Le Dicecteur,

H DESGUIN



Quality and Metallurgical Department

DE ROTTERDAMSCHE DROOGDOK MAATSCHAPPIJ N.V.

Order n° :

3¢ ¢L13

TEST REPORT OF WELDING MATER!ALS

(required by ASME CODE
Section I par. N-511)

Heat treatment of test specimens : !

T A al IS

Dcscrlptaon df test mz_:te_ggl L e g Lab. n° fzc’
Type : Kn‘\e!;‘!’ GEBL G0 ©LH Stamp n® 35 4
Supplier P SOUDUMETAA L Ordered by wvis
Dimension T ¥ S men Witnessed by : L\ov,l;
_Lot/heat/batch n°; 59 9F —4 6&] I
Type /./\«. v .',,,,;,;,,,
Supplier /
Dimension Date test results required:
Lot /heat /batch n°
Chemical composition
cC | M| si P [ S [ c | N [ Mo
Required: 4
e EREEEY SRR - T R e e s e e Tt . o
T PR Y - 4ot
| VOCHTREAALIN 4“_,/ AN Y. P
l
= - S SN WS ——— R V— - J - = - .
- “ - ! S s
!
— —_— | T . N DU S S— it
L_.,. - - T -— - — o S Y isinna - - iy
p— . % S 7 —; e —
L
Mechanical tests (acc. to doc. n® LP 754-68 rev. 1)
Tensule test
-l e T T .
I":'.:;.‘.',"L'h: 9.4", I&J.’»._":’.:;:',“_‘?r:t.’:; 'Tem_v__‘,_______m _Remarks
! mm 'ku mm2 kg, mm? Iz 85 * % |
P e B S e ot e sttt e rovm—p
Requsred 1 l eid 3 | l l
b e e .- o B e i s - ' e P ———
] | /2,53 5 |£2,0123,9 | #¥ 5 | ]
s | i
.[.-- A ' U3 l I
Impact test
T Tenergy Aeerave [ Shesr Lotenat [ pome |
ne FL‘P'UY enargy ‘u\ ture e i Temp = Re_m_a'_k_i_ e B e
’}kgny’(m? kg, cnl? o’ ! | °c
Requlred ‘# | —t2"
L / /’ “i ! ‘
b~ | a )
; ) ; | - % \< v
! | 1w B, N1
{ | | = A'.L.({
| Laboratory R.D.M,, ik B

N Vion A‘i/;-

F, /




m RSV Zware Apparatenbouw b.v.
Rolterdam Heavy Equipment BO§S,.2

MOMEET GEEL 66 ELH ELECTKODE

He ,xt/lvut No. 6497.,4%647

Mill certitfiicate not available,

his electrode was made from the same heat as electrode
oy L ~ K ) | )
0497 3075 (NO" KLt . BObH, 1 ,,,.
|
J Chemical analysis: C « U50%
M Lo 5 %
|
t o1 o 31 %K
ll L4
C1 S
N 1 004 %

Mo 2 26 %




g . bow.
DE ROTTERDAMSCHE DROOGDOK MAATSCHAPRPPIJ N.V.
Quality and Metallurgical Deparluu-nt Order n° : 3'.,'#/!1 3
(required by ASME CODE
g ",S_T._ff"?f‘l'.f"__fi’_‘_m'“c MATERIALS Section i parNost) |
Description of test m crial Lab. n° g } gl
e - ———— - ‘-,_ e e e s el -y - . l:’
Type t KuM (Tl (¢ v 1 Stamp n°® 3N & !
Supplier b AN T AR Ordered by : L/ :
Dimension FF T raaa Witnessed by : ' , /)
at/ b o A v 1, ol '
| _Lot/heat/batch n°: . i B a A TR W »
Type §
Supplier
Dimension Date test results required;
Lot/hc.\t/batch n" '
Chemical com;.osition
L - € | mn | si P | s cr | Ni | Mo
Required:
IvongeoAUING. | L Ve | el L L
- — - ) ——— - R e e et et e e
Mechanical tesls (acc. to duc n0 lP 1"3 63 rev. 1)
Tensulo tost
[Oimen- [ Yo [Tene s, [eipos- Rpdvii T Foma _ Remarks -
men Jh' ‘mme H;.f\'--'w?‘!!: “ d 3:) -
Rf*quirrd:1 |
/ f 2 2o I Sy 2 ‘<"/ D s & | JoE
| 4 ] B
._"lu'lpff:t t:;:l e ]
P o Al R A Reeta® § Shiont T Retal 1 o . BN Ly o
"o (fl "VI .-(> ey lﬁf_!‘-f\"\ L erp h“‘ R".Ti?rhs B Las g
k(Hu' (,l.n’li *4/(,1 ;?l f/; " ; OC
. ‘
Raguired: | -
1 i
{ /9, i
| :
2 £ir oy Iz 9 | 1aVyy
1 t 2 thwmy!.
/ ’ " /-tllA 4
’ ' : e AIL" P
: | Laboratory R.D.IA., /
tleat trvatiment of (:ag SPOEINICHT T :‘/'
3 + & /"/ -




Betr, : bt

(_SOUDOVETAL 5. »

24 Bd Maurice Herbette
BRUXELLES 7

(‘,',‘I i “ U.‘b..'.:-

Bruxelles, le ler Juillet 1969,

GOP/DD/ 758

CERTIFICAT DE_QUALITE

Connrnd S8 | arimimmitakimdonin s 4 M
Firme
: SR o A
Repere . X PIg (- 0 N* fabrication
2 o COMETE JaUNE 66 ELI 3 =50 049740798
4. ) .
3 el
4 .
S P S - ——— A —— —— PR, S——————
Analyse du metal depose ! a
[TEtement | ‘ , e o
|__doia C 9/l “n clp {r oo Ni oo Mo o o o/o
Raghre ( |
| 0,050 { 1 0,31 | u.ta 1,04 "V (R
| ‘ | A ]
|
| 1 :
| | et o
‘ ki
v’
‘um} méﬂmuts 1
Essai de ' --~-.-»:—a ction ) ' Resi! ence
“"—"‘Eﬁ,}?&m’,“'"C."m olost. | Alorzemt Type : Vliarpy V
fﬂopéu Eq mm’ : kg mm’ ! © 9 I' c kgm em?
e & At sl e b ;
‘ 1S ) * & ] y e V) - §
b .
| i | w“re
| A e
SERVICE TECHNIQUE, / <
[ _ , fln k" \
Le Chel du Leboratoire, Le Directeur,
: J. DELVAUX H, DESGUIN



DE ROTTERDAIASCHE DROOGDOK IMAATSCHARPI V.

Quality and Metallurgical Lopartment

Order no ¢

- 7/
ool 3

. L Do'cng {
Type
Supplier :
Dimension
_Lot/hect/batch n®;
'lypc g e
Supplier
Dimernion :
Lo?/ll et /batech n®

on of h RANLE u ||

\kov\e\»_‘r (G
DUM OV AL 2 -\.

sk 020 TS0 here

6507 4 708

a4 58 6((, LLH

Ord

R e S —

-

Lab. n
Stamp n°

Witnessced by

TEST KEPORT OF WILDING MATERIALS ‘L""""" et s
[N W S vl o = "._l»:rg_‘!l!,_( -rAH.'H)

2 3 / / Z,

35 33
HE
l/u)/(/J

cred by

V) o

ST T TSRS

Date test res u)ls r('(.‘;lred

C e ————

— e e

Ch[ mucal composition
|

| le fmn |si | p s e [ N [ to
Re('ulre‘
sl UTRS O RO WU CHNE SRR N | i
T B i A A S
1 | R e
| | j I IRy
L

Mechanicel

tests (ace. to ¢ze.

Tenste

tost

”r\ L‘) t ‘_

':,h.V 1)

— ettt e

e e

e Tiinob. ] Viatd = TTexkrie LB LTI T & RN T
iu;.'(,.\v'_ [.\h' 4 Y \7. » { : d= 'f,' . T(l |p | renla'ks
| mm l'n r ,‘2 Ky Tt d 4 d ( (,':’. ] OC
Required \ ¢ F Y ¥ . ‘ /9 i / r) l , !
S—— -—e - e 21
Xy )
,/ '/ 5/,/[“; 2?; /02: I . et
'l.x;x‘p ':! test PR '
e -= ‘»u—-»'.--»_ ey el -y — ———— - -
. Euecy [f. il !,f" o Vo y" | r Femarks
1 - : e -
) | § |
Wiy |"3,(~nv/(¢-;‘. ?:, ’ ' o(; |
P ]
v r { 4 . 1
j‘,.r;xnu'. b S 5’:“7_ . | ' =12 /. ;, (i '
g o |
ir } 1
/ Va4 < / I U \\‘. e W N 4 UMY UCS
RIS F |
1 3,00 x )2, |
2 kY, & ’ ,
Laberatery R.D ) 7~/ e

treatmant of (¢

2 J l\l "' /‘

’"L! €y MmN 3

|
}
|



,“L" ll’!' 1 | BT r' l“ . . : b.’/"‘t‘ \)-‘Jldc
ms-‘ seleverd pet VA do 4, = 1969 - 6,070 el
74 Bd Maurice Herbette
BRUXELLES 7 ) . Bruselles, le 6 juin 1969,

] - L e
LR/DD/ 680 ,
1 - g - ’ ,“U /
CERTIFICAT DE QUALITE
Eonbernl Bl 3 i i . e TR R W e o ol
Firme i e, 2 sk Rt - P LDl B ot
Repére TYPE @-L N+ fabrication
1 COMETE JAUNE 66 ELH 30252380 4. RTINS . ]
- 2 - - Trabl BEas e H T S — .-—._,---—-.—..‘.-1
| 1 S T TS e Bl |
4 N ey -
5 ——— ———
Anslyse du métal dépose :
Elamaent o
__duie c o"o-! Mn oje 5{ elo| Cr olo| Ni ofo | Mo olo o/o
Reph's | |
1 0,05 |. 1,20 0,22 | o0,09.0.1.36. . y.02& | !
} -, SESHENIEHE, S
1 i I ; 5 :
| L J' -, L
» .
rE/uois maecaniques :
Essal de Traction Res/lience
P Charge Rupt i Lim élat. | Allongemt i, Type : Charpy V
| epére ltq’mm’ kg/m"ﬂ : Sd o/p kgm/cm?
ol 0 - 70 52 n.bd. ] 20 028 B Bt
ol sislsostestons s e oo
| e L
SERVICE TECHNIQUE, / ®
/)
(}. s “S”\
{ | e

Le Chet du Labornolro.’
). DELVAUX

Le Directeur,
H. DESGUIN

Boy.a



02

ROTTERDATLAL

Quality and tietallurpical D partmaont

SCHe

On("

DOUDC’c\ IHA[ i ._.,. u -rl

A L

Bo# .
A

Lx

TEST REPORT OF WELOING MATIRLA Ls " gty Bo e SROH
Earts NUae | e i ey Soclis st B, 60 W E9) L.
Dcscn,)hon oi l \t " xt‘h\l Lab. n? § KT
Type : KOI.,L‘L‘L el bb TR | Starnip n® hE:
Supplier ¢ Soudo motaal Ordered by : Vi
Dimension : @5 om Witnesced by : ;.- 4%y
~‘L?t{hw lm!ch 1% 674 I-/Q
Type - ] .
Supplicr 5
Dimeiision $ Date 1.5t results yir uned'
Lot/hzat/batch n?;
P ot —— - —— s —— —
Chemiciol composition
|1 ¢ bn | Si P s Cr Ni | tto

Requlred ]

Vorhtie J_-f;_].t_.e_ D11 ;; N - —eadk e i
= ‘ . . . - e
L | S TS ———

f-f*cumu!u‘ls (acc. to dec. n" LP 7513 rev, 3 )
L e ettt ) il
} Tensile te ¢t
- e "l"-.j**“"—-f N T ol e e e et -
-~ s et

mm

Naqu rer;

oo -

u:,m

o b——

&

— A" | e S i

1 112,83

)/Mﬂcf,,,ﬂn,g ‘

- —— e e

S _— L--- B T DO
lm cl fest
i I DR | | e e e o A S i bl
2 !k“'u«;y W s },, 4 ' Tenuig Potvortw
n - Sl . - PO - R————

l 2' S} o { H o
b cr‘w I Ve 1 f o (

r.( v"c'! ! l !-—1. v r ‘ I

: - e U i _l

1

o

17,5

|
16,1 t
|

Loberiiary R.D.M.,

(f '\,;t .')’l’;l' "l‘ -

Jid



BoB 2

* Sa 2! /& ! ‘ C'.'Q'J“,‘
SOUDONVETAL s a
/4 Bd Maurice Herbette ‘
BRUXELLES 7 Bruxelles, la 13 ootobre 43970
CERTIFICAT DE QUALITE
Concerne . Cde ) R e lih: SR WO B - A o PR
TS SOUDOMETAL i . o ¢ PR
Viaardingen
HOLL“D N OTp—— S —— . S e SE——————
Rapere TYPE

2 COMBIE - JAUNE 66—Bbl—— —
3
4
5

COMETE JAUNE 66 ZLE

2oalyce du meral depose

i g
Llament

_doe ¢ olo Nn o/o 81 olo Cr ¢lo ¥i ojo Mo ©/o C/o

100063
'——-ﬂ-—w — 4 -——J
3 0.060 | 1.46

{
L
Essais mecanigues |
F_F_;s:c;_o i Traction " Rasllience
™ Cha_r;:‘ﬂum Lim elast. Allongamt ¢C Type : CHARPY ¥
| kg mm? kg mm? ©/o kgm/cm?
— et
1-2-3 | 60 - 70 52 - 62 | 20 - 25 .-ﬂ-:gt T W R
. . PR N [N Rp ..
- SERVICE TECHNIQUE,

- L J
4P s ,/-40'%/"\
Le Chel du Labdu!u‘; & Lo Direglawe™

). DFIVALIX M DESGUIN



Quality and Metallurgical Department

DE ROTTERDAMSCHE DROOGDOK IMAATSCHAPPIJ N.V. ©

Order n® : 20047

p— — e A, S ———————t . &~ it i o

TEST REPORT OF WELDING MATERIALS (required by ASME CODE

Section p.u MoSt1)

e . . <t of

= - Description of test mateua| | taboo . L746
Type . Komeet Geel 66 ELH smmp " 567
Supplier : Soudo metaal Ordered by: Vis 15-5-70
Dimension : @ 33 mm Witnessed by : 1oyd's
! Lot/heat/batch n°: 70116032 B . Mr.Ctuy
Type 2
Supplier T N WY
Dimension Date test results required:
Lot/heat/batch n°
Chemical composition
C Mn | Si 2 s Cr Ni Mo -
Py o et A i et At el i M Gt Al e ERE st e e | g e 00 V. SOl S S
Required.
TR | RN NS [, S NN, e - - NRSSRLIOUOE. (R S A S
. 1 J . -} . i ———
- " | - -
'
o — — -3
L . .
Mechanical tests (acc. to doc. n® LP 754-68 rev.3) -
Tensule test , o
}' vone” |Nition Tt Uhan® [P0k [Temn | Remarks
- mm 'M; ‘mim? kg/(n"\z f: 4d l ?"I, oC
Required: 12, ?.3}7_ 35.2| 562 18,030 |
1 k12.85' .5‘)-'-(} 6‘67'd idb.s bl’oo B
| |
I T ol -
Impact test
R e N T t Temterat 1o . 1 ULkl
r"'r'w Lk M”' g g IT"“'P 1 Remarks
no B 81Uy | fra ex; ! ) I, Mgl PR
| {"ﬂ"v"“"*v"»’cm"v %o - 1% |
Reguired: S8 i -1 j
1 540 () 0,075 !
é 3,8 14,2 | 6l 0,071 | <12
3 3,8 61 0,067
|
‘ ;‘ ’ Lah()n‘\lr,uy R.OD.M.,

Heat treatnient of test specimins :

al

|

)

W AN

/‘ /




SOUDOMETAL s »

24 Bd Maurice Herbetle
BRUXELLES 7

AS/DD/ 394

Concerne : Cde
Firme :

L oparecht da b4=ie 70 D.5%507 C,Vrd,

Bruxelies, e 27 avril 1970,

CERTIFICAT DE QUALITE

Repece |

I1¥P&

QL N fabrication

0w -

COMETE JAUNE 66 ELH

2425-35Q 4. . ...2Q10.6032 . ..

Analyse du métal déposé :

r—f-;:hom _].- -
_dse | C 00 Mnolo | S1 oo Cr olo Ni olo | Mo olo o/o
e
1 L U,045 1,25 D.an 0,15 0,83 . .0,26 .
S e S5 - S S 77 T e e 2 < ey S 2y & el
| s s s o s = SRRt
J‘ . e ""1 - Lo - L e e e il
t3sas meécaniques
Essnl de Trection ’; Reésilience
Charge Rupt Lim elast Allongemt | Type : ()
R A ] 15 ype : Charpy V
e kg 'mm? kg mm? sd ©/o e c kgm/cm?
1-4 60 - 70 52 - 62 PIURERSL B 51N S S ——
ALY “ SRS/ SR SU——
8 ""ﬁh R S ——
[ B "f SOE) IR VO S O I,

{ -~

A
\

4 AN A i 4 o !0,—4\

Le Chel du Labo

SERVICE TECHNIQUE,
-

Loﬂﬂﬁ:

v—.toltﬁ'.

J. DELVAUX 7 M. DESGUIN



DE ROTTERDAMSCHE DROOGDOK [MAATSCHAPPIJ N.V.

B0

Quality and Metallurgical Department Order n° : 20643
(required by ASME CODE
tE T RENE Ty S WALING WATERINLS gectiandu pe oYY - "
Descnphon of test nmaterial Lab. n° L 747
r-—- ——— = - e t— . S et W - ————— — — -— o o — o o
Type :Komeet geel 60 ELH Stamp n® 5633
Supplier ‘Soudo metaal Ordered by: y4, 15=5=70
Dimension ‘¢ 4 mm Witnessed by : [1oyd's
_V_Lot/heut/batch no; 7011 6143 Hr. Stuy
Type
Supplier o B
Dimension Date test results required:
Lot/heat/batch n°
Chemical composition
C Mn Si P S Cr Ni Mo .
ST W " g - I —
Requued s
| — SIS SRyE—— . R apsiosmglin -
; 0 0'.5 1,32 0,25 0,1% O 9l r0.37
i
— T - --1 - g - - — T —— —
! |
- o 1 O (SO A TR
|
S r g . S A SO s i
l |
3 | : R
| D s s
Y r
! | ! . SR
l
; e — SRS
_i
P S — S
Mechanical tests (acc. to doc. n® LP 754-68 rev. 3)
Tenulo test
- (A1) |.. i-<—‘-.‘:.-_‘ ’.—;;;‘-*—‘- -_‘!T“ )
Lovo::\‘ J"g:_ﬁ,(h I‘o'r(\,t; '!fh f}gq&" ngwg i T'"'p o Remarks
l mm 1Mg{/.mnz;‘t.g/"mm""l:....“.d | o/o J oC
Required: e, Q 39.2| 56.2) 18,0 | 3. H()’
! e e o
1 B12,83] 59,6 | 66,2 27,6 |70.2 |20° ¢ - . -
N | | |

!m;mct t‘ st

BT L et & Ty
Averaye ‘v! ear L.v,lmm
e palel Te
n° l‘l? l!. c,e,n, 'h \ 7; » ('1.“, : .lv!l\“ |
; 0
|hqn}/un? hgm un? ?k» . C |
Requircd } 5.2 4 a2 |
- W“- — - - . .- ‘0 - !
1 |1b,( 22 0,079 |
«-’ 15,8 |(16,1 | 72 |0,07v |-12
l 16,5 75 | 0,081
1 |
I , 1

[}

i Laboratory R.D M.,
Heat freatment of test specimens 7/4/‘/7A 7

Remarks ‘

e —vees — O T e i e S e e = B




SOUDOVETAL s &

24 Bd Maurice Herbette
BRUXELLES 7

AS/DD/ 394

Concerne : Cde

RIS E STUEE 54 ¥

dd = 14y

(WRTE R

Bruxelles, le 27 avril 1970,

CERTIFICAT DE QUALITE

' ™

P.520%7 v.¥pd.

Firme :
Repere TYPE Q-L N+ fabricetion
1 COMETE JALUE €6 ELH B 2 o o e . SRS
2 . 4 b= 400 | ... .. 7011,6143
3 P (el . e et
4 2 — s N
5 ] P S |
Anslyse du métal déposé
Eloment 5 n |
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LABORATORY page 1

MECHANICAL AND CHEMICAL TEST RESULTS | Report NeR.N, U 727
Cutlomes Rotterdam Nuclear B.V. hem Des iption Receiving inspection
Custumer Rel Receiving Inspection { of Welding materiels
Manulact Order 30795 "Matena
Saitt e 93300 e ol fest 1974-09-27
Sequence M Lab repan M P €74
Drawing m HT 4 Specmers30hre at 615°Ci20°C
Her speticn by Stoomwezen .
Chemical composition T L
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Tensile test (Amsler tensile ieihng machine)a e
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Requed |$12.5] 35.2] 56.2 18.4 38. o[ 20 | All weld metal
72771 |#12.5| 51.3[61.2 | 22.0| 64.0| 20 |All weld metal
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quired [@12.5) 29.8] 50.% - - |302
[727WTL |@12.5] 59.1| 64.5 !27.& 72.11302
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- Si ,‘ ’—\—)r- Ki * 3 ! 2t ’:"'” . - I
No @ | enegy e i f o |Particulars of welding material;
kg | bgee o ! Trade name : Cométe Jaune 66 ELH
o " B T T ~“ISupplter : Soudometal S,A.
Required J I !__,_-,_N.,L- ——|diameter : P 4mm
) heatnr. : 7011.6143
\
/ llote :for determinatin of RTndt

see page ¢
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MECHANICAL AND CHEMICAL TEST RESULTS | Report Nr g . 1727

Customer Rotterdam Nuclear B.V. lter Deser puon Receiving inspection
Customer Rel  Recelving Inspection of welding meverisls.
Manulact Oredet 20795 FMatena see page 1
Sub Order ‘93300 Mate of o . 1974-09-30
Seguence Ne b report M TP 67"‘
"\,A”‘”:’ i1 ! ‘QCLH'"HRBOhre.atelsocizooC
i SpeLrhon G Stoomwezen.
Impact test acc. to ASTM E 23 Type of bar: Charpy - V
4 Aprage Shea ~:-“_ e erage Shear Latecal
MNo i £Np1 :‘v tractice l . __I EEE— { SO Auwl:;; ha'.»-tj'e “m‘ Temp
hkgmieme | wym/en Oy, ] rgm/omi kgm/cm? L/ OC.
Required 8,6 dub:d_;; —r Feauited
U727K1 16.6 80 |0,07%]=12
K2 | 18.3 17.4 76 [0.083[-12 )
K3 18,6 74 [0.079 =12
%ropwaig;t tesit acc [to ASIM E208-69
Type of specipen : [P3
Locatiopn of specimgn :All weld metal
o 7 Thumver Temp. Result
[ U72771 -L0OoC Yo break
P2 -500C No break
P3 -60°C Yo break
Pl -759C Break
PS5 -700C Sreak
F6 -65.C Break
P7 --6OOC “reak
TP S NP P8 =55,C “reak
ACC HPTARL § P9 _ -500(3 Break
Res iy« o oo o e e P10 -407C No break
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SOUDOMETAL s 4

24 Bd Maurice Herbelte
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CERTIFICAT DE QUALITE
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Birena SOU DOMETAL i X e " - Y
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LABORATORY page 1
MECHANICAL AND CHEMICAL TEST RESULTS | Report Nr R.N, U 720 :
Customer K.N. for General Electric arn Dlesenpton Additional tests for-
 absaar. kel Laibstudt ;:izizigg inspection of welding
HMardart Order 3079% Mitecal Comdte Jaune 66 ELH
A et 93300 I e 1974-08-28
o feabag i tepart Tdr ¥ b66 3 o
i HT of S :30 hre at 615°C+20°C
| e ] 0 Liy GC.E.Stw,Q. A, R. N,
. Chomucai c_ov-npomnon - B - o : ;-- ..... -
R Ao x4 PP s ] v f N
peabned 4 4 1 L ] .
‘T;n;li;j;n“(“ﬂ;s.l-w !en:ie !eshnq‘ ;no:h.-;w) - -
& 1 s [ g K} o Feoark:
i — -“ P —»»I A2 --{. — ———— N— —— o —
U S S AU s dani: UL X SRS I .
Requned 1912, 5129,8150,7] - | - I}oz cl all weld metal
720wt ' ¢12.5|48.5 | 57.9 | 22.4 | 66.8 302 °c|_all weld petal
‘ . Supplier :Soudometal S,A.
! | Dimension: @4 mm
; ] Heatnr, : 7956%5-7158
| I
S | L B B
lmpoct tes! acc to ASTM E 23 Typu of bar ChorpyV Satec machine
. A f : 'Iropweipht test acc.to ASTM E 208-6¢
— —— | ~!Type of specimen : P3
I Ll Kl | |nequired : Tndt £~ 28°
L': coilee | | lo.o35]  [Wamber Tomp, TesuTt
| { ? - N .k
p720K2 {13.0 | 14,3/ 72 ), 27 Clu720 p2 -70% . g?:;k
U720K3 [16.6 74 {0,075 -z7°c‘U720 P3 -609C No break
f l U720 P4 -65 C Break
/ ; : ,U7“ﬂ F5 -60 C Break
\ f ‘ U720 P6 -55 C No break
5, E - {U720 P7 -55°C No break
I W ) '
¥ oo - | | Tndt = RTndt = -60°C
XXOOCOOAKXX. | Fce page 2 for transition Curve
S cituled T o ‘ : T 1§ g Opetenr /’k‘?{"
ot - ¥ bow T N - “L . 1974-08-28 Y Y-
o b i . il e AR Su—
r5eeid by g ’ - | Arptaved th, Inspedng
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4 cvet Leibstadt
5 PPIETE beedens 30795
b Coede 93300

45 iy

Chem:cd com;;osmun

| Liirmye i, vl

» J‘.

I |
| |
|

U719K1 | 18.9
U719K2 | 5.5

U719K3 | 17.4
'u719xb 19.6 |

|U719K5 | 19.3 |

; n_xxxnmmxm

; I o Var &
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i .; w s | aboratany S -
l v % LAl DO, 0 »\\
by
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S Cod (\n % T

MECH-ANOCAL AND CHEM!CA( 1551 RESUHS

C st e R.N, for General kElectric

Yenule lesl (Amsler tensile testing machine)

it |g12.5| 29.8150.7 | -
lu7a9wTP12.5| 49.7|58.8 20,8

Impact test acc to ASTM E 23

DE ROITERDAMSCHE DROOGDOK MAATSCHAPPI) BV,
LABORATORY

page 1

--Repéri Ne R.N. U ﬁé

mgterlnla.
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Alteginl
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et i e S A - 3

Additional tests for

recelving inspection of welding

Cométe Jaune 66 ELH
1974-08-28
P E66

“30 nre at 615°c+20°C

G.E, Stw. Q.A.R,N,

302°C| al

Heatnr.

S S e— e

e . e e . o e e A

atiun

_1192 1 _all weld mgtg}

t

Supplier :Soudometal S,A,
Dimension: @ 5 mm
3 7703-7265

Type of bar: CharpyV Sote;; m-chmo

< |[Dropweight test acc.to ASTM E 208-60
“IType of specimen : P3

‘Required i - 29%

" Wumber temp. Fesult
-50°c Break
-45° C No break
-h% C No break

Tndt = = 50°C RTndt = - 45°C
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DE ROTTERDAMSCHE DROOGDOK MAATSCHAPPI) BV,

LABORATORY page 2
MECHANICAL AND CHEMICAL TEST RESULTS | Report Ne RLN, U 715
Costyne R.N, for General Electric| e s upno Additiogal tests for
torina S receiving inspection of welding
Cy hf Leibstadt materials
Mar tact Qrde 30795 aleria Cométe Jaune 66 ELH
Jrifer 93300 ' Liate of 1974-08-29
j Lo wgprset Y P 666
ETRIEE o, 0
30 hrs.at 615°C420%C
e ! B8 g GoEo Stwo Q.A‘RQN.
7mpoc!_:;s! scc. to ASYM E /3 : iypo ol bar Charpy - V
N Fron ”: "'» r'\' W ,- - —_ Aetage Sheas Laera S
Eoery _enery, 8 ':_'_ " I Ne . L' “r onmigy figrtuie e emp
LU L QM .ames Yo W l rgm/ gmiem O e
Res.ed | I T '“’"ﬁ' Required "
U719K6 | 2,0 21 |0,01 -80°U719K15 23.1 100 |0.099 ¢6og<
U719K7 | 1.5 1,9 16 0.00d4 -80° q U719K16 22.6. 23.31100 0,087 +60°(
u719k8 | 1,1" 16 | 0,012 -80 q U719K17] 24.3 | 100 [0,099] +60°
U719K9 | 3.5 26 |0.020 Tndt 'u719K1q 23.5 100 |0.071( +80°
U719K14 4,6 5.4 21 0,024 TndttU719K19 22.9| 23,0100 0,094 +80°
U719K1Y 8.0 27 0,035 Tndt 1U719K?q 22.6 100 0.099 +80°%
U719K3 | 17.4 67 |0,079 -1z°d' -
U715Ks | 19.6| 18.8] 76 |0.083 -12°C . ® @
U719K5 | 19.3 74 0,083 -12° ![” 4 '
U719K12 20,5 86 | 0,087 +20°q |3, ® ,
U719K13% 20,9 | 20.3| 88 0,099 +20% ¢
U719K14 19.5 80 | 0,083 +20°q 3"
ol i I S Nt B R . |
£, | | |
I W | I
I |
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your tx/de/981/vap of june 15, 1979
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webtinghouse weld material Jdocumentation
your tx/de/88t/vdp of june 15, 1979

1. analyels for r-3002, r-3003 and r-3005 for surry i
ally electrooe molytherme
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rev-a rotterdam ni 28280 18,6,1979
attn, mr, van de poil
westingnouse weld material Jocumentation

your tx/ds/B8t/vap of june 15, 1979

1. analycie for r«2002, r-3003 and r-3005 for surry i
all: electrcae molytherme
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00 ? Applied Specification ) ASN‘“':COde III % SNSRI —
2 i |Pwler und Dowm Bellucci
o Dpetetar ond Dote
I o = & ,ﬂﬁ,l_,_'l(},___-__...._._
L0 [Pl - Resulion
M Test s Resulr Satisfectory | |
F:mbo + Ne, Dufcv.*ﬂ, Flaoche Belastung Festighan Dcv.m,,,,
« (3ample. Meo, Diamerci | Area l.ood Steength Flongation
v
n
; 'L, fr mmz kp ip/mmz P i °,6
& - - - - R ol
R 1 Bruch
2 B 43 8 - 62,1 |883%00 26,0
e (I e R S‘u;:c—;gv;,-nc
| Yietd 53.0 175400 | .
Proben gemass
[Saecimans oce, 19, PRI P O e S R D
¢ Piube . M, 1 age [ Prals Temp. Flache Schlegorbent Au'*f"vﬂg Doknilitar
4;; Sample . Mo, | Locatsn i,'."‘L'J.‘,"_"_' L Amwe - ) ‘l\ilz-.ulud encigy L uteral fxpons un o(;i °°'
< vetle
% » mm2 nkp mkp/ :m2 fr, Ibs mm % oreo in o
g: ‘...__J — B 1
< e ) weld 0
i 822 Hoaas . .
T 5
¥ i m " " 12.9 | 74,7
" n " 11 7 67 8 e | > T
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S | sutser, msor |3 |01 02,0060
: & [Pear, Bat, Prviung Pl Datum
5 “( Trar, Mar, Testng f/]"‘A}l Yen Dare 14.1.70 |
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westingnouse weld material vocumentation
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. analycle for r=3002, r-3003 and r-3005 for surry i
ally electroce molytherme

c ¥l mn mo
r=3%.22, dla, ¥e25, tieat 9092 0,060 O',“O 1,06 0,45%
4-—-4-‘»'%-' +tia, ‘t’ heat SOO4 - Q‘Q"B Q'B““"“*'%“&M
T e neat S6LO O 08— PB—096 O 5
e aNaly, 1t for =300 and r-*0Nk4 tor turry 11
all: wilectrode molythereme
C 5 | mn mo

Hebody o ddes By@Sy heat Hedsh B 06L-045 3R 3,08-—H 5O
P304 —adte: By heat A9P6 - 6,053 0,354,080, 45-

regarde sulzer wintarthur
0342-2/35/210%6/ammann/mz

W, 6,79 17,23 kb
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Quality and fde t*lluru l D’- thin M g Ordor 1° 2 ,}.)Z',/_,’)
[ g7 TEST REPORY oF §'.';_Lu»;;s HMU"-? ‘g’,;",“,_,‘.,".’ (“,"f._fﬁ;’e e T S
C. l Descrigtion uf - fogt s«_‘.:unl Lab. n® ” s J
1”‘)3 idrven ot e (/ [1C Y ',‘/ S'ah\:’ n° ™5 D E»)
’ Supplier Qae. e - Claaein Orderad by : C '_ Z,’/
Diincnsion 3 Sy Witnessed by :
/ . : ~ 4 {,.
Lot/hent biteh ne: 9. 51 e 277
Type } por e Al / - B
Supphicr : 4 // o/ /) Va, v D eV d )\/
Diension 3 ; Dal test resulls required;
_Lot/he. t/batch n® e //k 5.2 ‘ _ o S
o Che, i =al ¢ N ».m n o _( At (_, f‘; '~" A D
1€ | #n | si p | s o | hi Tto | G
Leq m..i ! % x * %
‘1.{, 4251 2 o0 | x4V // _
| 7 -~ - - PR - : - v X - S—
| | | . e
. |
TiRech:nieil taets (ace. to don, 09 LP i £1.65 104 4)
T(“'.::' tost A o B - o -
Ble gae |Rod | Tomp. | _ Remarks
"I’l: T ‘ r," ! ‘e “‘
| » ‘ v ! &~ 5 J{IRAY \ A&l :U"t ‘
AR :‘)’. N l ‘
Lias 28l 4 ne i T -
| b, | Ramnriss |
| " % 1 \ \L\\X, ‘
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|
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iy, 'S {0
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Dimension

S

Lot/heat /batch n?:

.‘5(‘

1211

.‘.'l "\'\l
~¢~l; 'o;l\ .

I IV

A A

1" "I\-"\
TRy s)un l"ﬂ = ‘

J NV

Lot/ heat batch n° 8()| Lloyd's
Type : Flux 89

Supplier :Smit (S.A.F.)

Dimension DJM

Quality and Mu:l.\i:uu‘nr.\l ()i‘pmh‘um Qrder nY © 30649
TLET REPORT OF WILNDING T’U‘I'HH L*p
§ Cet(rmhun of Qo«! nmwu.\l 4. l‘ub‘;:'m : —N 732 e
Type ‘ shMo Stamp n® 177
Supplier "B EN Oydered by : LT

Yvitnessed by

Chemical composition

3 T N
. € Ma | Si | P S | Cr Ni | Mo | Cu
oy st i S e - N S — aimapisstealt iy A o Sl S s - -— . - -—
Required: | I ‘
- —— - — ‘ -.v-.-,.} e - — - — - P - ——p—— —————— s g - ——
12 A 0,086 1,580,493 {0,012 o,mzl «51(0, 18 3
. I, -} . o Pl I s Bovinid Wi Bl - . LT
|
' —_ - l - R 4 —_— - e e
|
— - o7 . - BEERE, PORL—...
} —_ » 4 R - -~ - — ——p - v e e e e o
Non destructive testing
tech.oical tests (ace. to doc, % LP 794-n3)
‘lew ﬂi‘ test
1 -|.| -.-W |>"1‘-A_ | ] " 4 < 'l '.7-‘ o ) -w..—.w_—.--“ﬁ‘
__‘7) n):\l: “{},“‘" '.'-!h 'Iln";::‘ﬂl L&_'g'(‘ul\‘ ’IR ll""‘\ . T“i"?__.u_»,_ O T Rema'&”m.‘ o -
mm hu/nun?‘kg ‘im? 1z 4 d ! ‘,“l K
T e e
| Required: ‘612, , 81 15,2{,6,‘» ._18",(-)_1 18,0 | 20 L "
32 T1 12,83 48,4/60,2 | 28,06 ! 65,8 [r R0 8l] weld metal T -
|
oo I | o
in»wct test type Charpy=Y e —— e
Byorayg ! Shinar l aterad :
no ' 7“-'“, .l'lwr!‘-;VV ‘.h‘” h 1 § P re.'.p L X . R“‘na 'ﬁs.‘ . ey
| ; t | e
] - 'b try n_\_z i-tln\,/(.nn'l ; { B i _C__ -
Reguired: 5,2 } =12
R ; e ; s |
32 K1 1443 4§ ln,-n,q -12 |
e i 8,8 10,1 (L iu,n;’.\ » 12 i
K9 | 10,3 O (u.n',w - 12 ‘
‘ : ! ‘ .
, ‘ , Laboritery RDM., June 27, 1972
tioat treocment o ot spoounens m
) 20 hre at 610°2C vos 'vaR /
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De Rotterdamsche Droogdok
Mastschappt y N.V,
Scheeps- en Werktuigbouw

R ot

t e r d aw

5o-tbu-

HE L

AT TUACHEIT

txyt8~ MRS LUSE R JBBREMEN 1, den R&. Juli 1969

POSIFACH V7

"woe Auflrjl_‘ Nr. B _,?', - 0, Vrd.

ANALYSEN-LERTIF1EAY

Nr. 113 33an

Automaten-SchwelBdraht 84/Mo

4,0 mm -~ Chargem-Nr, Bo1
C 1 Mo o I3 »
0,84 0,16 3,10 0,%3 0,013 0,015

5,0 wm -  Chergen-Nr 784858

[ 81
9'6"5 LU 18

s Mec. P s
2,00 0,51 0,019 0,940

ARCO -~ CHEMIE
Wilklgim Schiefelbsin Gabh
s -~ ? ' . ’
b /4 “.,/ : ‘
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DE ROTTERDAMSCHE DROOGDOK MAATSCHAPRIY NV.

a

Hoai twntment of u- { ',;N_nm(h.:

¥ 1N

i

Quality and Metallurgical Department Order n? : 30043
TEST REPORT OF WELDING MATERIALS "5”“'"“’ by ASME CODE
LBl s l S ection 1, par. N- 51”
Descnphon oi lcsl material t il Lab. n® L 718
Type 54Mo - Stamp n® 5609 !
Suppﬂer w.u. Ordered by Vis 6= 3"70
Dimension . @ 4 muw Witnessed by : [Joyd'e
Lot/neat ‘batch n®: 44 .
— . SSS 4 PR W L -5 - - — —
Type Poeder #9
Suppher smit o )
Dimension 12 x 150 Date test results required:
Lot/heat/batch n°: 1211
Chemical composition
c | ma | si'| P S cr | N | Mo AEE
Roquhed: 1
- EGIETR RS “P—— e - - arce PIp—,
deposit| 0,09 | 1,221 0,500 4} 32| |
Xl e i o - — _—
A
- - ST
i - L .s
Mechanical tests (acc. to doc. n® LP 754-63 rev. 3)
Tensile test
- ok, TSR e e et e e e e
F’:‘.‘.'.:‘.':_i ‘_3{_:_‘.'.‘.‘.!@. et enath ‘_';";}“'_; [Be ;','.‘.", Temp. | Remarks
mm b'q,r'n-rn?'i-g imin® 12 Ad 0(/, l %
S u ASLRENETI- I 5 i = - e s na——————t
Required. | l l
Bloan ey , e e ——— . AL
1 1:,537-\{4'7 67,7 ]f _ o -
Inwp;(t tost S ‘
e - et B I S - .-‘ et e e I—— - —- s - -
A ane | Shea ta) 3
- i fr‘w()y "‘:‘:"‘}1’ |"”‘” pep ' Temp Ren?:}rrs - -
[t-qw”un?kqln/’uq.?l! (,).', ) OC” 5
Required;{ | -12 t
- - i - l b
1 11,5 | -12 |
2 1.3 19,46 ! =12
\; Laboratory R.D.1A., May 26 1970.
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De ROTTERDAMSCHE DROQGDCK MAATSCHARPPIY NV
- Quality and Metallurgical Departiment Order n° : Ju64%
(required by ASME CODE
. 1CBT BEFORT OF WELDWG “’*,T‘_'i'ﬁ‘i Sectou M, pae Nest)
i A Dcscuphon of test material -1y Lab. n“ 0,701
lype : ShMo Stamp n® 4y
Supplier P Arco Chemie Ordered by : | ap
Dimension T . Wiinessed by : Lloyd's
Lot/heat ‘batch nv: 1725 Mr v, Besuye.
— - -t — D3 Sei . v e
lype “ Flux H9 H
Supphier i SAF L P SN ape=ty L
Ouuension : 12 x 150 Date test recults required:
Lot/heat "batch n%: 2 2275
MR b Hhgciine ke s
Chemical composmu
| ¢ | My s | P | 5 [ e | N | Mo JE . JE
chwnd I f
- ’ o0 S — e - m—_—— — - - e b ————— P e e . st = B
Depu.u o 053‘ 1,06 | 0,38 | | 0,51 1o, u
| | ! |
LS. 5 - - . LN NI S PRI N -
- | |
T ' I S S, S S SR
5 ! !
! Y > — ——— - - —— aad -~ i e ”»
! |
| i
- ' ‘ -t : S e P -
» ' ' ‘
> - i ] - 1 P pE—— PR — ————— ——
‘ ' | | |
- | | SRS : A o - SRR
i | |
- ' | I PR . .f- e I - . - — .
S F—
: e o , e S e e snincaihive
NSRS SRS | o | L —
ochanio ol jests (uee. to coc. n® LP 754 .68)
LS. e . PR d M 8 —— ddhuinn
e e ¥
!L, i 5 \"I'cl‘f ", |4‘|-|‘(:l":-l ’|l " I.f \. | Temp ‘ Ren"““"q
r.. Y . I - ) ] S ——— W - - . r—— — ¥ ¢ s st
| orum ik ;/mm" b and I ‘l A r_. ' ( {
RGPS .‘..____.‘.___... I ARG | S S——, S .T, ,____1
fogtved:| g 8y | 352.562' xeo 3301«(, | 1
- - l. — - ; ‘ . - *-"“"M*c.ﬂﬁ*——‘# "“-.M...k - tr--frh»n‘-l -
'unn T1 lﬂ.'.!ﬂi 4h.9 (56,6 | 31.2 | 67.6 | 20 » i N AL
: | ' | = A Uil EL b el S v
e A gt
et e :‘ . i R B -
' | Giniy | ornian e GRG0 ] g, Remarha
‘n‘ r__ = ‘.' ] ! - - ks - - em——— SRS — —— -
Poeg m it s qm’/r.—.|'. c ! | OC |
: S o ’ A fo e
‘R { l:‘h',:: . } "g ' g~ -:l.’t_ y )
0701 K1 [ 10,1 | W7 ‘u.uu)] | ke
K2 | 12.3 [ 10,8 ,a. 0,071 -2 | SURVEYD™ TO REGISTEP
K3 | 10.0 | ! [ 0.059 | l K
( ? ' ‘ \ ! QF SHIPPING
l | | i | |
i !
e e : ' 1 f .:in".‘tw L.0DM,, vetober 29 th, 1970
Heatl treaiocend o. tast e unen f -y // _ﬂ/ 7
| / » Q

} Y hrwm hl""l‘
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WESTFALISCHE UNION AKTIENGESELLSCHAFY AP,
’ Welca N,V.
Lastechnik
Rotterdaw/NIEDERLAND
Postbus 19951
e Luishe T Ty Uesi e uussul Uisrre Abl o Lehen 4/ Homm
% ) ggo3 T8K/8ch 23,2.1970
O alhivdtheh
Werkszeugnis
Besteli-Nr ®5 vom  5,1,1970
Unsere Auttrags-Nr - 123, 30555
Prutgegenstane SchweiBdraht Abmessung 4,00 mm @
it Nr wualitat Chargen- Nt Jita N Qualitat Chargen- N
1 Unicn 8 4 Mo 1725 5 o A
2 6 L
3
_—
4 8 AL Ty
Chemische Zusammensetzung des Schweifl - gutes / drahtes
ot el et
fd Nt i Si Mn Cr Mo N P S
P S S—— e, o e e -
\ 0,14 0,13 ;},11.r 0,52 0,014]0,009
: 1
) 1
’ ]
| -
: -
4]
-
?
’ 1
8 ,
L,.. SRS SISSI—) — e WES SRIREEEN) 1 --....»..L_.-,..._._
S Bemerkungen .
Westfalische Union AG
fur Eysen-und Drahtindustrie
| Schwe i Ntechnische Versucnsanstalt
| R
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DE ROTTERDALSCHE DROICGRIRK IAATTOIAT I MM
Quatity and tietallurgical De’:p.’u!nwnt mTEPN Ordar n® ¢ 4837904

P - -

TEST RLPORT OF V/ELDING x:\f”lll‘-Lb (12 iaired by £50°T €O

‘!f1 .n!l oo, Ho513)

Dusum!mn of wsd nale rwl tnb AR

Type . S4Mo Stmnp L N
Supphicr i Areo Uanmle Ordeorod by: Vies 24=4-T0
Dimension s @ 4 pon Witnesscd by : 2%

Lhy ! N ’ s¥r .

_Lot/h:t l",f.‘"c", ne; _ALT5 LI LTI L ayets
Type Y0
Supilicr ¢ Omit v =
Dimoansion 12 x 1= Date l ot rozulis peaunnzd:

-

.

tot /hant ‘batch n®: A ose

Pt o v — — —— - LR s - - ———
Choi n'n ol com '(-',ilmn
) e v - - —— —-.-~ e eeme C——— o —— —— . —————————
c | tan l B | P 5 Cr | M lio
MEERLET N W i el s e s N (P SV I e S LI -~ i
Re(;‘m:'d:i !
W i [N, AT A (Nl il T e M | [N, e o
| |
dennsit! Q00 Fall 10 et ] sl v e 10,28 hapy 4 las.
| |
3 = A - L, R S . .
|
. , l
ey ORI TE—— ) IR | — - - LT
| |
| .. i | - -
| | |
; . . . = - 2 W
|
- ’ - b . = R - - s fae
L f |
\ J
l | I
L ! T o — SR LY,
| | |
m-\l - m——— b . - - — - - —— —— ———— S - -~
Nochenien!l tests (ace. to ¢:o, n® LP 754-C3 ¢£v. 3)
1\, L test
el S T T OME T U - rivea ey r,,""," S O £ o i T e &
.";:‘ I e e T ,rv > Remarlis
::" a ‘l ’l:.wl.:' i ETRd 1 44 l /u | i
e — e e L
F‘omm Rk 8‘5[ l ' L {
[ i e . e’ hommrens cofluiend b TS N T ¢ T
1 15,943 4(,,{9 ' 5k, 19,0 !(7 ' . .
l | '
Irnicat toslt
5 ki [Averize | % S & e O e e T Sy o e
"o ,[n’.'uy_-‘t”‘("'h Irat o0 [” Pt TG ’_f:"_‘_]_‘f" i
¢ L] -I -.A' o 1 PRk S0
h. m (1\\2 ot gy Lln f ‘ ‘C l

Mo mn(l
a L |
2 10,8 IN1,7 !
3 11,4

)] \ |
L |

{ T { ! "| N
|
e L \.,x..d W LU e

|
1
i
}
|
T
=
c-:;

'

- . Laburatory R.D.IA., &=,
H“\t h,.mmnt uf lvst KPOCH ILNS ¢ /

) A € iy

‘4

P NS T T RS =,

~—

- ——— | — — e S

- —
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DE ROTTERDAMSCH® DOGDOK TMAATSCHARPIS NV

Quality and Metallurgical Leparl nart Order n? : 3064 °

) » I (et by ASWAE CODE
TEST REPORT OF WELDING MATERIALS " (00 [y’ g nosin)

b o e

()_eacri;;!:oﬁ of test matery _ Lab. n? I A .2
Type ‘ i gaMo Stamp n° 5585
Supplier i Arco Cnemie Ordered by, VIO
Dimension 34 mm Witnessed by Lloyd'e
Lot Zhea! ‘batch n9; 4278 Mr.v.Bezuye
fype i  Poeder o3l
Supplier : omit P I
Dinension : Date test results requited :
Lot/heat bateh n?: 1211
Chenucitl composition
& ] Nn l Si P S Cr ti [ Mo | Ju
e i e : o BN I | s
Required: | X X ; | % %
sire 10,12 12,05 10508 1 _ 0,44 | 0,08
rﬁ’.""Q“F 0,09 1,49 10,57} 10437 10,0 .
— - - - -k 3 - ' - - s - - it
F 1 I
o |
.

Mechanical tests (ace. to cac, n® LP 754-63 rev 3)

i e
Tensile test

-y o t o) i ~I—~~- y - - ’ < —'-—-’.-‘4 ' - : il - -~f~-———'---~ e e O -~ o — -
[Binen< [ Xueld o Mot l Sane: 80 Gca | Tomn | o Gemarks
[ mm lkn.’n.m? kg 0 B d ! 9,:, | “c |
i i ey Rty e o et e o e S e i A i S e
P.cqun'ed:i ‘ ' |
e oo s - _.-_.-.; - —_ - ._-‘ o e -l e el i e . Kot o e i i
1 F R 4% X X- -l % | 20 \
|12,8%]48,0 | 58,2 | 27,4 js8,5 | 20 |
F — - A S—. —— - e S— 4 - - ——— -
Impact test
i e e e [ e et e R e A i Py
! Energy ‘:}v‘mr l; Jraz g | -L-(.. : Temp [ Rema'kq
n® [,.. Aok J - -
) : 1"
h'wn/c e kg~ ‘nz. n(, OC
b e e et R F { ) s
Required: ‘ -12
. o 4 T ! -
2 13,0 |)11,3% | 12
3 10,5 |

Laboratory RDM 1N=12=-1969.

Heat troatment o& tast specimes
) -hy L0 i
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) Hotterdams«h
itschapp ) N -

e SO S | ™ 'R | Wor it
i t i ' 1 d @
Paostbus 919

.

LR ) L L R T T

e Autt tey “h_-l S (:)

ELE

. be ne

MREAAR (1 s

K/
<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>